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IVORY CERAMICS SP. Z O.O. 
BARTAG/K .OLSZTYNA UL. MIETOWA 51, 10-687 OLSZTYN 
TEL:  +48691760139 
 
To the attention of  Andrzej Choinski   

 
The following sample(s) was (were) submitted and identified by/on behalf of the client as: 

 

Sample No. Sample Description 

A Black-Red Cup  

 

Client’s reference No. : TR 1575242 
Article No. : Idea white/red, Emotion red/white, Ivory white-red/white,  

Rico Matte white/red, Evergreen white/red, Diego matt white/red, 
Memory red/white, Eve red/white, Vox red/white, Master red/white, 
Basic red/white, Media red/white, Camp Ceramics red/white, Combi 
white/red 

   

Sample Receiving Date : 25 July 2019 
   

Test Performing Period : 25 July 2019 ~ 31 July 2019 
   

   
   

Overall Conclusion : PASS 

Test Results : Please refer to the next page(s). 
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The test results relate to the tested items only.  
Test reports without SGS seal and authorised signatures are invalid. 
Reported results do not include uncertainties.  

Test Parameters Result 
Chemical tests  A1 
Leachable Lead and Cadmium M 

 
Remarks : M = Meets client’s requirement 
  F = Exceed client’s requirement 
  I  = Inconclusive 
  * = No specified requirement 
  # = See individual result: Result over 1/2 or 1/3 of client requirement. 

There is a possibility of failure on one or more components. Retesting 
on individual component has been carried out as requested to 
determine the compliance of each component to the requirement 

Notes: Conclusions on meet/fail are based on the test result from the actual sampling of the received sample(s). 
 The composite sampling method is based on the client’s special request and is a modification from the testing 

standard. 
 Residual sample can be returned to client if requested. 

 

 
 
 
 
 
Selen Harman 
Customer Services Team Leader 

Bora Şirinbilek 
Section Manager 

 

 

Issued in Istanbul 
Signed for and on behalf of 
SGS Supervise Gözetme Etüd Kontrol Servisleri A.Ş. 
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Component List / List of Materials for Chemical Test 
 
Sample No. Sample Description Material No. Component  Material  Colour 

A  Black-Red Cup   A1  Inner main  Ceramic /Porcelain  Red 
 
 

Leachable Lead and Cadmium 

Test Method : 
With reference to European Directive 84/500/EEC and its amendment 2005/31/EC – Analysis 
by ICP-OES 

Product Category : Category 2  

Simulant Volume : 350 mL of 4% (v/v) Aqueous Solution of Acetic Acid 

Surface Area : 2,51 dm2 

Height : 80 mm 

Diameter : 80 mm 

 

 A1 
Reporting Limit  

(or mg/L) 
Permissible Limit  

(mg/L) Test Items Result(s) (mg/L) 

Released Lead  n.d. Category 2: 0,10 mg/L Category 2: 4,00 mg/L 

Released Cadmium  n.d. Category 2: 0,01 mg/L Category 2: 0,30 mg/L 

Conclusion : Pass   

 

Note(s) : n.d. = not detected 

 mg/dm2 = milligram per square decimeter of foodstuff in contact with 

 

Remark(s) : 1. Permissible limit is according to European Directive 84/500/EEC and its amendment 2005/31/EC for Category 
2,  

2. Category 1 − Articles which cannot be filled and articles which can be filled, the internal depth of which does not 
exceed 25 mm, 

3. Category 2 − Articles, not in categories 1 or 3, which can be filled, 

4. Category 3 − Cooking ware; packaging and storage vessels having a capacity of more than three liters, 
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* * *  End of Test Report  * * * 
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